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?What lifestyle advice should we offer 
Henry?

When do we offer him urate-lowering 
therapy and what options are 
available?

What target serum uric acid should we 
aim for?

Should we review his medications?

What are the implications for Henry’s 
future CV risk?

Age 58

History

Presents to duty surgery 
with a very sore & red 
left big toe.  He’s never 
had this before

PMH Hypertension

Examination
Clear evidence of 
podagra

BP 137/84

eGFR >60 mL/min/1.73m2

Current  
Medication

Lisinopril 20mg od & 
Bendroflumethiazide 
2.5mg od

Social history
Marketing.  Non-smoker 
but enjoys alcohol 
regularly

Henry

What do we offer Henry for his acute 
attack of gout?



Management of Gout
NICE NG219 2022, BMJ 2022

• Gout is increasing in prevalence, incidence and severity yet remains under-
diagnosed and under-managed by both HCPs and patients

• Commonest inflammatory arthritis

• A change in thinking…
• From troublesome recurrent condition to chronic inflammatory arthritis
• Ongoing crystal deposition leads to joint destruction and long-term pain & disability



• Clinical diagnosis - exclude septic arthritis, pseudogout (wrist & knee)
– Uric acid often falls during an acute attack so of no diagnostic value
– Consider joint aspiration & microscopy if diagnosis uncertain

• Treat acute attacks early
– Advise rest, ice pack & elevation

• Treatment choice should be guided by co-morbidities, current therapies, renal 
function & patient preference

– 1st line: Full strength NSAID+/-PPI OR colchicine 500mcg bd-qds maximum dose 
6mg (12 doses) (reduce dose if eGFR<50 or short course) OR oral steroids 
(prednisolone 30-35mg od for 3-5 days)

– Consider intra-articular  or intramuscular steroids if NSAIDs and colchicine are 
contraindicated, not tolerated or ineffective e.g. IM methylprednisolone 80-120mg

What do we offer Henry for his acute attack of gout?



• All patients with gout should be given verbal & written information
• https://versusarthritis.org/about-arthritis/conditions/gout/
• UK Gout Society www.ukgoutsociety.org/
• Weight management
• DASH diet

• Reduce intake of high purine food e.g. red meat, game (venison), offal (liver & kidney) 
seafood, oily fish & shellfish,  foods rich in yeast extract (e.g. Marmite)

• Vitamin C, skimmed milk & low-fat yoghurt can help.  Cherries & cherry extract also 
helpful particularly alongside allopurinol

• Avoid excess alcohol especially beers and spirits

• Main adequate hydration

What lifestyle advice should we offer Henry?
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• Offer ULT using a treat-to-target strategy to people with gout (1st or subsequent flare) 
who have:

– Recurrent or troublesome flares
– CKD stages G3-5
– Diuretic therapy
– Tophi
– Chronic gouty arthritis

• ULT often life-long treatment

When do we offer him ULT and what options are available?



• ULT is best delayed until acute inflammation & pain has settled (usually at least 2-4 weeks). If more frequent 
flares can be started during a flare
– Check SUA after 4-6 weeks
– Do not stop ULT during acute attacks

• 1st line:  Allopurinol or feboxustat considering co-morbidities & preferences
– Allopurinol 1st line in people with gout & CVD
– Consider switching if SUA target not achieved or 1st line rx not tolerated

• Allopurinol: 100-900mg daily (lower if eGFR<60)
– Increase 4-weekly by 100mg

• Feboxustat: 80-120mg daily
– Safe in renal impairment
– in patients with pre-existing major cardiovascular diseases, febuxostat therapy should be used 

cautiously, particularly in those with evidence of high urate crystal and tophi burden or those initiating 
urate-lowering therapy (MHRA 2023)

• Offer gout prophylaxis for up to 6 months to prevent acute gout
– Colchicine 500mcg od-bd or low dose NSAID with PPI cover or low dose steroid if colchicine CI, not 

tolerated or ineffective

When do we offer him ULT and what options are available?



• Treat to a SUA target of <360µmol/l to prevent further crystal formation & to dissolve 
existing crystals

• Consider a lower target < 300µmol/l if:
– Have tophi or chronic gouty arthritis
– Continue to have ongoing frequent flares despite SUA < 360µmol/l

• Annual assessment of SUA

What target serum uric acid should we aim for?



• Yes!
– Switch diuretic to an alternative class of antihypertensive
– Losartan and CCBs are better options as they have uricosuric properties
– Also, fenofibrate and statins
– Continue low dose aspirin 

• SGLT2i’s reduce SUA in people living with T2D

• Bempedoic acid can increase SUA and gout incidence

Should we review his medications?



• Gout is strongly associated with an increased risk of a wide range of CVD
– This association persists even after adjusting for traditional cardiovascular risk 

factors
– Temporal association with flares: gout flares may signal a short-term increased 

risk for heart attack or stroke, especially in the 2m following an acute episode

• Monitor & manage CV risk factors aggressively in people with gout

• Assess CV risk e.g. using QRISK3-2018
– Discuss life story & consider lifestyle choices
– Review CV risk factors, BP, pulse etc.
– Consider other bloods e.g. HbA1c, lipids, FIB-4

What are the implications for Henry’s future CV risk?



Thank-you for listening.  Any 
questions?

kevinfernando@doctors.org.uk
@drkevinfernando
Kevin Fernando
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